Report No. 202170-03

PRODUCT SERVICE
MEASUREMENT AND TECHNICAL REPORT
SONIK TECHNOLOGIES CORPORATION
VYTEK WIRELESS
2310 Cousteau Court
Vista, CA 92024
DATE: 02 May 2002
ThisReport Concerns: | Origina Grant: X | Class || Change:
Equipment Type: | NPCS Transmitter, Modd G2BT
Deferred grant requested per 47 CFR 0.457(d)(1)(ii)? Yes: No: X
Defer until:
Company Name agreesto notify the Commission by: | N/A
of theintended date of announcement of the product so that the grant can beissued on that date.
Transition Rules Request per 15.37? | Yes: | *No: X |
(*) FCC Part 2, Paragraphs 2.1046; 2.1049; 2.1051; 2.1053; 2.1055 and Part 24, Paragraphs 24.131,
24.132(c); 24.133(a)(ii); 24.133(1)(ii); 24.135(a)
Report Prepared by: TUV PRODUCT SERVICE
10040 Mesa Rim Road
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Phone: 858 546 3999
Fax: 858 546 0364
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Report No. 202170-03

PRODLCT SERVICE
1 GENERAL INFORMATION

1.1 Product Description
NPCS Transmitter, Model G2BT
| Power Requirements
Voltage: 208-240 Vac
# of Phases: 1
Current (Amps/phase(max)): 17.4a Current (Amps/phase(nominal)): 17.4a
| Typical Installation and/or Operating Environment |
Controlled access/radio room/vault
| EUT Power Cable |
X  Permanent OR
| EUT Software. |
Revision Level: C6
| EUT Operating Modes to be Tested - |
1. 4 carriers transmission, 100 w/carrier
2. 3 carriers transmission, 1300 w/carrier
3. 2 carriers transmission, 200 w/carrier
4, 1 carriers transmission, 400 w/carrier
| EUT System Components -
Description |
Control Chassis
Power amplifier Array
Power Supply
Power Distribution
Combiner and filter
| Support Equipment
Description
Computer
GPS Antenna

| Oscillator Frequencies
Frequency
MHz
10
18.432
20
16.8

Power Supply

Manufacturer
Magnetek
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Report No. 202170-03

PRODUCT SERVICE

1 GENERAL INFORMATION (continued)
1.2 Related Submittal/Grant
None
1.3 Tested System Details
The FCC IDs for all equipment, plus descriptions of all cables used in the tested system are:
None
1.4 Test Methodology
Purpose of Test: To demonstrate compliance with the ANSI C63.4 setup.

TEST FCC CFR 47 # PASS/FAIL
RF Power Output Part 2, Para. 2.1046; Part 24; Para. 24.132(c) Pass
Modulation Part 2, Para. 2.1047; Part 24; Para. 24.133(2)(i) Pass
Occupied Bandwidth Part 2, Para. 2.1049; Part 24; Para. 24.131 Pass
Spurious Emissions at Antenna Terminals Part 2, Para. 2.1051; Part 24; Para. 24.133 Pass
Radiated Spurious Part 2, Para. 2.1053; Part 24; Para. 24.133(a)(ii) | Pass
Frequency Stability Part 2, Para. 2.1055; Part 24; Para. 24.135(a) Pass

Both Conducted and radiated testing were performed according to the procedures in FCC/ANSI C63.4 and CSA 108.8 -
M1983. Radiated testing was performed at an antenna-to-EUT distance of 3 meters (1 - 25 GHz).

1.5 Test Facility
The open area test site and conducted measurement data were tested by:

TUV PRODUCT SERVICE
10040 Mesa Rim Road
San Diego, CA 92121-2912
Phone: 858 546 3999
Fax: 858 546 0364

The Test Site Data and performance comply with ANSI 63.4 and are registered with the FCC, 7435 Oakland Mills Rd,
Columbia Maryland 21046. All Measurement Data is acquired according to the content of FCC Measurement Procedure and
ANSI C63.4, unless supplemented with additional requirements as noted in the test report.
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Report No. 202170-03

PRODUCT SERVICE
2. SYSTEM TEST CONFIGURATION
2.1 Justification
The EUT was initially tested for FCC emission in the following configuration:
See Block Diagram.
2.2 EUT Exercise Software
None
2.3 Special Accessories

None

2.4 Modification

None

2.5 Configuration of Tested System

See Block Diagram.
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Report No. 202170-03
PRODLCT SERVICE

3 RF POWER OUTPUT (CHANNELS 1-4)
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Report No. 202170-03

PRODLCT SERVICE
Test 8pecifications: FCC Part 24 NPCS
Report No. SC202170 Photos taken? M Yes
Tast Mathad: Date: Apr, 17, 2002
FCC Part 2.1046 RF Powar Output Temperature: 22 degrees O
FCC Part 24,132 (¢} RF Power Limits Air Pressure: 100.9 kPa
Rafative Humidity: 41 %
Test Area:
SR 2, Shielded Room, 12" x 24’ x 10°, Metal Chamber
FUT Description: (32ZBT Radio Transmilter NPCS3
EUT POWER: 208 Vac 60 Hz
Llmitad ta 3500 Watts e.r.p.
Frequency Band Frequency under Test - Modulation Measured Complies
930 --- 931 MHz Watts
930.5 MHz
1 Channel Cartier 410 Yes
2 Channel Carrler 402 Yot
3 Channel Carrler 410 Yes
4 Channel Carrier 410 Yes
940 «-- 941 MHZz
840.5 MHz
1 Channul Carrier 397 Yos
2 Channel Carrder 398 Yas
3 Charnel Carrier 406 Yos
4 Channel Carrier 401 Yes
NOTES: _
The directienal coupler provided 47.7 dB allenuation and was entered into the power meter as an offset.
Tested By: A. Laudani /1: '74 oot arn”
Signature
Reviewed Ly: Jim Cwen 7 - ”
©f 2y -
/—\ Signalture
Test Equipmeni Used: .
Prop. # Modol Number Dascription Manufatiturer Serial Ne.  Gal. Dates
Customar's Test Equipmant Usad:
437B FPower Metar Howlett Packard 31250013310 8101
Verified 4-4-02
8481H Powar 3ensor Hewlett Packard 3318A16284 8101
Verifled 4-4-02
SB82658W03 Diractional Cuupler CellWave 108029-206 Verified 4-4-02
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Report No. 202170-03

PRODLCT SERVICE

4 MODULATION CHARACTERISTICS (CHANNELS 1, 2, 3 and 4, 930.500MHz and
(CHANNELS 1, 2, 3 and 4, 940.500 MHz)
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Report No. 202170-03

PRODLCT SERVICE
Report No. 802021 70
Test Specifications: FCC Part 24 NPCS
FCC Part 2.1047 Modulation Characteristlcs
FCC Part 2.1051 Spurious Emissions at Antenna Terminals
FCC Part 24.131 {1)}(i} Emission Limits
FGG Part 24.131 {1)(ii) Emission Limits
Notes:
Ta prevent overtoading the Spectrum Analyzer, a noich filter was inserted belwesn the antenna port
and the SA with an insartion loss of 6.8 to 7 dB for measured ranges between 30 to 3000 MHz
The emission mask was presenled as the second of five pages within the Spuriocus Emission plots
to show the near frequency emissians as the plots for Spurious Emissions have a large span which
makes It difflcult ta digcriminate near the intended radic emission.
Environmental room conditions: 22--24 degrees C, 100.9 Kpa pressure, 40-44 % rel, hum.
Phetes of the Setup were taken, Data presented as Flots
Test Equipment Used:
Prop. # Model Numbar Deacription Manufacturer Serial No. Gal. Dates
3495 hpBSGEB Spectrum Analyzer Hewlett Packard 2311402209 1113102
Customer's Test Equipment Used:
58825681103 Directional Coupler  CellWave 192078-007 Verified 4-4-04
930.5 MHz Motch Filter WAGOM Products, inc.  37043-66 Verified 4-17-2002
940.5 MHz Nolch Filter WACOM Products, inc.  37043-67 Verified 4-17-2002
Notch Cavities of the WP-4941.7941-2 dual cavity dusl channel filter set retuned for use on 930.5 & 940.5MHz
Performance 48.0dB at 830.5MHz; 7.0dB Insertion Loss -- 30 ta 3000 MHz
41.0dB at 940.5MHz;. 5.8dB Insertion Loss -- 30 to 3000 MHz
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5C202170 GZBT RADIO TRANSMITTER

SONIK TECHNOLOGIES.

FGG CFR 47 PART 2.1047 MODULATION CHARACTORISTICS

FCC CFR 47 PART 24.133 {1)(i) 830.5 MHz 1 CHANNEL CARRIER

/P REF 57.7 dBm ATTEN @ dB

APR. 17, 2002
TECH/ENGR: AAL

FSK DATA

18 dB/

POS PK

OFFSET

77.7 .J

aB /

2 [/ 1

dBm / h
Emissions = / l

within Limits |~ / ' I'

CORR'D

——

CENTER S34.528 MHz

RES BW 3880 H=z VBW 388 Hz

SPAN 1808 kHz
SWP 3.80 sec

30IAE35 LIN00kd

€0-0.T20Z 'ON Hoday
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5C202170
SONIK TECHNOLOGIES.

G2BT RADIO TRANSMITTER

FCC CFR 47 PART 2.1047 MODULATION CHARACTORISTICS

FCC GFR 47 PART 24.133 (1))
/.P REF &8&7.7 dBm

930.5 MHz 2 CHANNEL CARRIER
ATTEN 2 dB

APR. 17, 2002
TECH/ENGR: AAL

FSK DATA

A \ \

DL
-18.9

'

dBm i/

Emissions = /

i

within Limits B /

CORR’'D

A

CENTER S38.58@ MHz
RES BW 388 H=z

VBW 3088 Hz

SPAN 188 kH=z

SWP 3.p8

sec

30IAE35 LIN00kd

€0-0.T20Z 'ON Hoday
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8C202170

G2BT RADIO TRANSMITTER

SONIK TECHNCLOGIES.
FCC CFR 47 PART 2.1047 MODULATION CHARACTORISTICS

FCC CFR 47 PART 24.133 (1)(i)

/';D REF 57.7 dBm

10 dB/
POS PK
OFFSET
77.7
gB

PL

—-4i2.9
dBm

Emissions

within Limits

CORR'D

930.5 MHz 3 CHANNEL CARRIER
ATTEN @ dB

APR. 17, 2002
TECH/ENGR: AAL

FSK DATA

CENTER 938.508 MHz

RES BW 388 H=z

VEBW 388 H=z

SPAN 188 kHz
SWP 3.8 sec

30IAE35 LIN00kd

€0-0.T20Z 'ON Hoday




5C202170 G2BT RADIO TRANSMITTER
SONIK TECHNOLOGIES.
FCC CFR 47 PART 2.1047 MODULATION CHARACTORISTICS

FCC CFR 47 PART 24.133 (1)) 930.5 MHz 4 CHANNEL CARRIER

APR. 17, 2002
TECH/ENGR: AAL

FSK DATA

}LP REF B7.7 dBm ATTEN © dB

188 dB/
POS PK
OFFSET M
F7.7
as / / \

PL. f
—-18.2

dBm //
b

Emissions

within Limnits

CORR'D

! -

CENTER S30.588 MHz

SPAN 188 KkH
RES BW 338 Hz Kz

VBW 3@ Hz SWP 3,00 sec

€0-0.T20Z 'ON Hoday
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5C202170

G2BT RADIO

SONIK TECHNOLOGIES.
FGC CFR 47 PART 2.1047 MODULATION CHARACTORISTICS
FCC CFR 47 PART 24.133 (1)(i)

/-F REF 57.7 dBm

12 dB/
POS PK
OFFSET
77.7
aB
DL.

-10.08
dBm

Emissions
wathip Limits

CORR’D

CENTER

TRANSMITTER

8940.5 MHz 1 CHANNEL CARRIER

ATTEN dB

APR. 17,2002
TECH/ENGR: AAL

FSK DATA

94 .588 MHz
RES BW 388 H=z

VBW 308 H=z

SPAN 1688 kHz
EWP 3.8 sec

30IAE35 LIN00kd

€0-0.T20Z 'ON Hoday
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SC202170
SONIK TECHNOLOGIES.
FCC CFR 47 PART 2.1047 MODULATION CHARACTORISTICS
FCC CFR 47£é§T 24

19 dB/
POS PK
OFFSET
77.7
aB
DL

—-13.83
dBm

Emissions
within Limits

CORR'D

CENTER

G2BT RADIO TRANSMITTER

2% % aam

A%A,PENHZEZ Cé—léNNEL CARRIER

APR. 17, 2002
TECHENGR: AAL

FSK DATA

™

1

Q42 .528 MHz
RES BW 3B8 Hz

VBW 388 Hz

SPAN 188 kHz
SWP 3.80 sec

30IAE35 LIN00kd

€0-0.T20Z 'ON Hoday
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SC202170 G2BT RADIO TRANSMITTER

SONIK TECHNOLOGIES.

FCG CFR 47 PART 2.1047 MODULATION CHARACTORISTICS

FCC CFR 47 PART 24133 (1Xi) 940.5 MHz 3 CHANNEL CARRIER

f-P REF S57.7 d8m ATTEN B dB

APR. 17,2002
TECHENGR: AAL

FSK DATA

13 da/

POS PK 1

OFFSET M
77.7
9B / I 1 \

ot
-418.9

dBm //

Emissions B
within Limils .

CORR'D

CENTER 948.588 MHz
RES B8W 388 H=z VBW 388 Hz

SPAN 180 kHZz
SWP 3.8 sec

30IAE35 LIN00kd

€0-0.T20Z 'ON Hoday
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§C202170 GZBT RADIO TRANSMITTER
SONIK TECHNOLOGIES.

FCC CFR 47 PART 2.1047 MODULATION CHARACTORISTICS
FCC CFR 47 PART 24.133 (1)(})

ILP REF 57.7 dBm ATTEN 2 dB

940.5 MHz 4 CHANNEL CARRIER

APR. 17, 2002
TECH/ENGR: AAL

FSK DATA

1@ dB/

POS PK

OFFSET

7.7
dB

DL
-19 .6

dBm

‘Emissions
within Limits

>

CORR'D

&

CENTER S940.598 MHz
RES BW 2388 H=z

VBW 3828 Hz

SPAN 488 kH=z
SWP 3.88 sec

30IAE35 LIN00kd

€0-0.T20Z 'ON Hoday
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PRODLCT SERVICE
5 OCCUPIED BANDWIDTH (CHANNELS 1-4; 930.500 and 940.500 MHz)
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8C202170

- SONIK TECHNOLQGIES.

G2BT RADIO TRANSMITTER APR. 17, 2002
TECH/ENGR: AAL

FCC CFR 47 PART 2.1049 OCCUPIED BANDWIDTH

FCC CFR 47 PART 24.131

930.5 MHz 1 CHANNEL CARRIER FSK DATA
MKR A 18.3 kHz

REF —867 .7 dm ATTEN B dB L.60 d3

18 u3/
POS PK
OFFSET

~47.7
dB

<265 BW
< 46 kiHz

CORRA'D

i

g __.!-_..,_u_. _..M-.._..?H..____-Aw.m.T,..m--.WH_M‘m,,_.wﬁ..__.M-A___...E..._.,_.._M.,..__,_..q_,.,..‘, R T e g

H 4
i 4 '
H : i H !
1 4 i i H
: ; ; i i : i
: : [P - ST P
. H ) B N
1 ; i : !
: i ‘ ;
H 4 : i
i : ; H i
[ TE i e - R e e i _,..,\.Eﬂ S e T o e
: . : B : 1
5 ] ! |
: : 13 1
: i i i
: ! i
A Rl SEeels o e e i S L P e
5 ; : §
; i : ; i
[ | . :
3 H H
| S—— o =
; i :
i ; i
d i i
Lo :
i :
4

f
l
i
|

S S S -

: i ;

; ; 2 ; | : : ; ’5

H . i L coork 1t b e

CENTER 930.500 MMz SPAN 100 kHz

BES BW 388 H=z VEW 3B Hz SWP 3.008 -1

30IAE35 LIN00kd

€0-0.T20Z 'ON Hoday
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$C202170 GZ2BT RADIO TRANSMITTER

SONIK TECHNOLOGIES.

FCC CFR 47 PART 2.1049 OCCUPIED BANDWIDTH

FCC CFR 47 PART 24.131 830.5 MHz 2 CHANNEL CARRIER

Fra AEF —-67.7 dJdB8m ATTEN D dB

b F T IS Atk "

18 d8/ |

POS PK

OFFSETY
-7 .7
dB

-26 BW
<45 kHz

CORR°'D

UGN SRR S SN S T W

CENTER 838.500 MHz
RES BW 3d@ K=z VaW 388 2 H=

APR. 17, 2002
TECH/ENGR:  AAL

DATA
MK ﬁ.*Q 7 KMz

—B.18 dB

o e i e = e !’ e e PR

7o v,_,__j

H

;
R U |

TSPan 108 Kiix
SWP 3.40809 spc

30IAE35 LIN00kd

€0-0.T20Z 'ON Hoday
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sC202170 GZBT RADIO TRANSMITTER APR. 17, 2002
SONIK TECHNOLOGIES. : TECH/ENGR: AAL
FCC CFR 47 PART 2.104% OCCUPIED BANDWIDTH

MR A @EB&AKHZ

FCC CFR 47 PART 24131 _ 930.5 MHz_ 3 CHANNEL CARRIER
fp; BEF -87.Y d3m  ATTEN @ dB ~@.30 a8

] . e B e e e
pos pK | B e
OFFSET S
—d7 7 i
a8 o
26 BW N
<45 kHz : g
S R R

CORA"D : | : ; ;
. f _ ; i § . Z
S R i i et 4o !

CENTER 930,500 MHxz SPAN 108 KHz
AES BW 309 Hz VBW 300 Mz SWP 3.88 sec

30IAE35 LIN00kd

€0-0.T20Z 'ON Hoday
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SC202170 GZBT RADIO TRANSMITTER

SONIK TECHNOLOGIES.

FCC CFR 47 PART 2.1049 OCCUFIED BANDWIDTH

FCC CFR 47 PART 24.131 930.5 MHz 4 CHANNEL CARRIER

10 48/ | ; §

PDS Pr

i

-
k1

I

Os' FS

~]

O 3.
w

-26 BW
<435 kHz

CORR'D

T SO SN RS S - NS ST

CENTER S38.5L4d MMz
RES 3w 308 0 Hz VBY 3IZE  Hz

APR. 17, 2002
TECH/ENGR: AAL

S S S F-%Iﬁ(;ir?ﬁgptk HE

SHP 3.0

[ ————y

SFAN 403 ez

sed

30IAE35 LIN00kd

€0-0.T20Z 'ON Hoday
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SC202170 G2BT RADIO TRANSMITTER APR. 17, 2002
SONIK TECHNOLOGIES. TECH/ENGR: AAL
FCC CFR 47 PART 2.1049 OCCUPIED BANDWIDTH

FCC CFR 47 PART 24.131 940.5 MHz 1 CHANNEL CARRIER - FSK D
MKB A E Emk Hz

o FEF -87.7 d8n ATTEN @@ .80 ds_

18 &8/ | { : E 5 i .

e i F

POS8 PK

OFFSET
~47 .7
ds

B {

-26 BW
"~ <45kHz

CORRD

i
i_..__._,,,._..ﬂ.,h.;',,._._\_..,w_.,_u_.i“.\_,.._.,_.‘..,“.-._;:._,._,._‘_....W ,_.....t _,_.;__.mW«IL.%.h_,.., I_ i s ' o . L ;

CENTER 940.5008 MHz
RES BW 300 Hz

SPAN 180 kHz
V8W 3  Hz SWP 3.88 sec

30IAE35 LIN00kd

€0-0.T20Z 'ON Hoday
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S5C202170 G2BT RADIO TRANSMITTER APR. 17, 2002

SONIK TECHNOLOGIES. TECH/ENGR: AAL

FCC CFR 47 PART 2.1049 QCCUPIED BANDWIDTH

FCC CFR 47 PART 24.131 940.5 MHz 2 CHANNEL CARRIER FSK DATA
MEKR A ?g g KHz

g.58 dBg

ﬂ‘.'_'.'? REF —67.7 dBm ATTEN O dB

r.fm.ﬂ,wﬁ - r e e et ru,w- : wa,mrn,ﬂﬂ_ B e B

pas PK 5 gt et A.?'.“...w__,.x.,,H,_._,.?;_\...,... P _'._ e i s e :i__ e e - _{

OFFBET
~47 .7
a3

-2¢ BW-
<45 kHz

CoRA"'D
RS S S NI SNSRI | RS SUSRE NN S %w,___f

SPAM 108 KHz
YBW 3B Hz SWP 3.800 sec

CENTER 940.508 MHz
RES BW 300 Mz

30IAE35 LIN00kd

€0-0.T20Z 'ON Hoday
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SC202170 ' G2BT RADIO TRANSMITTER APR. 17, 2002

SONIK TECHNOLOGIES. TECH/ENGR: AAL
FCC CFR 47 PART 2.1048 OCCUPIED BANDWIDTH

FCC CFR 47 PART 24.131 940.5 MHz 3 CHANNEL CARRIER a Fé%D)FéI'X—\1< o

M<A
5, REF —~B7.7 dB8m  ATTIN O dB -1.70 ¢8

't

¥ - - ' 4 <

18 dB/ . |

POS PK

OFFSET b ’*ﬂ;

—a7 .7

g8

e e

-26 BW
<45 kHz

CoAR"D

o R S 1 S S-S S

e

CENMTER 948 .5089 MHw SPAN 100 kibz
RES BW 30T Hz VBY 380 iz SWP 3.98 sec

30IAE35 LIN00kd

€0-0.T20Z 'ON Hoday
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5G202170 GZ2BT RADIO TRANSMITTER

SONIK TECHNOLOGIES.

FCC CFR 47 PART 2.1048 OCCUPIED BANDWIDTH

FCC CFR 47 PART 24.131 940.5 MHz 4 CHANNEL CARRIER

tpe RAEF —87.7 dBm  ATTEN O d

APR. 17, 2002
TECH/ENGR: . AAL

FSK DATA

MR 4 39.8 kHE

B.40 dB

: B -
10 dB/ | | ) | | !

nos ok ] ) | S S S
OFFSET )
'_4? » :; '
uB
26 BW
< 48 kHz
CORR'D ? ;

CENTER 9403.500 MHzZ
BES BW 380 Nz VBW 3089 Hz

SPAN 180 xHz
SWP 3.08 sec

RSO ——

30IAE35 LIN00kd

€0-0.T20Z 'ON Hoday
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Report No. 202170-03

PRODLCT SERVICE
Report No. 802021 70
Test Specifications: FCC Part 24 NPCS
FCC Part 2.1047 Modulation Characteristlcs
FCC Part 2.1051 Spurious Emissions at Antenna Terminals
FCC Part 24.131 {1)}(i} Emission Limits
FGG Part 24.131 {1)(ii) Emission Limits
Notes:
Ta prevent overtoading the Spectrum Analyzer, a noich filter was inserted belwesn the antenna port
and the SA with an insartion loss of 6.8 to 7 dB for measured ranges between 30 to 3000 MHz
The emission mask was presenled as the second of five pages within the Spuriocus Emission plots
to show the near frequency emissians as the plots for Spurious Emissions have a large span which
makes It difflcult ta digcriminate near the intended radic emission.
Environmental room conditions: 22--24 degrees C, 100.9 Kpa pressure, 40-44 % rel, hum.
Phetes of the Setup were taken, Data presented as Flots
Test Equipment Used:
Prop. # Model Numbar Deacription Manufacturer Serial No. Gal. Dates
3495 hpBSGEB Spectrum Analyzer Hewlett Packard 2311402209 1113102
Customer's Test Equipment Used:
58825681103 Directional Coupler  CellWave 192078-007 Verified 4-4-04
930.5 MHz Motch Filter WAGOM Products, inc.  37043-66 Verified 4-17-2002
940.5 MHz Nolch Filter WACOM Products, inc.  37043-67 Verified 4-17-2002
Notch Cavities of the WP-4941.7941-2 dual cavity dusl channel filter set retuned for use on 930.5 & 940.5MHz
Performance 48.0dB at 830.5MHz; 7.0dB Insertion Loss -- 30 ta 3000 MHz
41.0dB at 940.5MHz;. 5.8dB Insertion Loss -- 30 to 3000 MHz
Page 28
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SC202170
SONIK TECHNOLQOGIES. :
FCC CFR 47 PART 2.1051 SPURIOUS EMISSIONS AT ANTENNA TERMINALS

930.56 MHz 1 CHANNEL CARRIER

i dB/
POS PK

OFFSET
S4.7
dB

DL.
-10.9
dBm

Emigsions
within Limits

Spec=-13

3 db below DL .

CORR'D

G2BT RADIO TRANSMITTER

FCC CFR 47 PART 24.133 (1))

fFJ REF

34.7 dBm

ATTEN 8 dB

APR. 17, 2002
TECH/ENGR: AAL

FSK DATA

MKR S£28.8 MHz

-31.38 dBm

See Deig
Next Pﬂgl

i

START 38 MHz

HES BW 38 kHz

VBW 38 kHz

sec

STOP 1.288 GHz
SWP 2.81

30IAE35 LIN00kd

€0-0.T20Z 'ON Hoday
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5C202170 G2BT RADIO TRANSMITTER APR. 17,2002

SONIK TECHNOLOGIES. - TECH/ENGR: AAL
FCC CFR 47 PART 2.1051 SPURIOUS EMISSIONS AT ANTENNA TERMINALS

FCC CFR 47 PART 24.133 (1)(ii) 930.5 MHz 1 CHANNEL CARRIER MKR {FSK BEAGHZ

hﬂ REF 34.7 dBm ATTEN B dB —39.88 dBm

i@ dB/

POS PK

OFFSET

54.7
dB

DL
-18.09

dBm
>

Emissions
within Limits

Spec=-13
3 db below DL

CORRA’'D I i! - |“ e TR A i TRy | .

1

START 1.0 BGHz STOP 2.88 GHz
RES BW 3@ kHz VBW 30 kHz SWP 3.88 sec

30IAE35 LIN00kd
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$C202170 G2BT RADIC TRANSMITTER APR. 17, 2002
SONIK TECHNOLOGIES. TECHENGR: AAL
FCC CFR 47 PART 2.1051 SPURIOUS EMISSIONS AT ANTENNA TERMINALS

FCC CFR 47 PART 24.133 {1)(ii) 930.5 MHz 1 CHANNEL CARRIER FSK DATA

MKA 3.719 GHz
=34.880 dBm

/-P REF 27.7 dBm ATTEN @ dB

18 dB/

POS PK

OFFSET

47 .7
dB

DL
-10.
dBm

Emissions
within Limits

Spec =-13
3 db below DL

CORR'D | ottt yipnrlon iy

1 u |

START 2.86 GHz STOP 5.2 6Hz
RES BW 38 kHz VBW 3B kHz SWP S8.08 sec

30IAE35 LIN00kd
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8C202170

G2BT RADIO TRANSMITTER

SONIK TECHNOLOGIES.

FCC CFR 47 PART 2.1051 SPURICUS EMIGSIONS AT ANTENNA TERMINALS
930.5 MHz 1 CHANNEL CARRIER

FCC CFR 47 PART 24.133 (1)(ii)

OFFSET
47 .7
dB

P
~10.06
dB8m

Emissions
within Limits

Spec = 13

3 db below DL

CORRA'D

27.7 dBm

ATTEN & dBb

APR. 17, 2002
TECH/ENGR: AAL

FSK DATA

MKR 9.624 GH=z
-~-38.78 dBm

N

START 5.85 GHz

RES BW 38 KHz

VBW 38 kHz

STORP 18.090 GH=z
SWP 14.9 sec

30IAE35 LIN00kd
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$C202170 G2BT RADIO TRANSMITTER

SONIK TECHNOLOGIES.

FCC CFR 47 PART 2.1051 SPURIOUS EMISSIONS AT ANTENNA TERMINALS
940.5 MHz 1 CHANNEL CARRIER

ATTEN O dB

FCC CFR 47 PART 24.133 (1)(ii)
Az REF__34.7 dBm

APR. 17, 2002
TECHENGR: AAL

FSK DATA

MKR 9087.9 MMz
~33.688 dBm

1@ dB/

POS PK

OFFSET
54.7

dB

DL
—1i3.8
dBm

See Detall
Next Page

CORR°'D

Emissions
within Limits

Spec =-13
3 db below DL

START 38 MH2

—ah

RES BW 30 kHz

VBW 38 kHz

STOP 1.020 Ghz
SWP 2.81 gegc

30IAE35 LIN00kd
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SC202170 G2BT RADIO TRANSMITTER APR. 17, 2002

SONIK TECHNOLOGIES. TECH/ENGR: AAL
FCC CFR 47 PART 2.1051 SPURIOUS EMISSIONS AT ANTENNA TERMINALS

FCC CFR 47 PART 24.133 (1)(ii) 940.5 MHz 1 CHANNEL CARRIER MKR fFSEBEFAGHZ

hu AEF 35.5 dBm ATTEN B8 dB -38.00 dBm

14 da/

POS PK

OFFSET

55.5
dB

DL.
-12.08
dBm

>

CORR'D | Vil L Ry ﬁ AP TN TP P T \

Emlssions

within Limits
Spec=-13
3 db below DL
-
START 1.0 GHz STOP 2.00 GH=z
RES BW 38 kHz VBW 38 kHz SWP 3.8 sec

30IAE35 LIN00kd
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5C€202170

SONIK TECHNOLOGIES.
FCC CFR 47 PART 2.1051 SPURIOUS EMISSIONS AT ANTENNA TERMINALS
FCC CFR 47 PART 24.133 (1)(il)

fp REF 27.7 dBm

i@ dB/
FOS PK

QOFFSET
47 .7
dB

DL.
-1 .3
dBm

Emissions
within Limlts

Spec =-13

3 db below DL

CORR‘'DO

START 2.28 GHz
RES BW 30 kHz

G2BT RADIO TRANSMITTER

APR. 17, 2002
TECH/ENGR: AAL

840.5 MHz 1 CHANNEL CARRIER FSK DATA
MKR 2.819 GH=z
ATTEN B dB -268.83 dBm

£l |

VBW 38 kHz

STOP 5.888 GHz
SWF S.80 sBec

30IAE35 LIN00kd

€0-0.T20Z 'ON Hoday
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SC202170 G2ZBT RADIO TRANSMITTER APR. 17, 2002
SONIK TECHNOLOGIES. TECH/ENGR: AAL
FCC CFR 47 PART 2.1051 SPURICUS EMISSIONS AT ANTENNA TERMINALS
FCC CFR 47 PART 24.133 (1) 940.5 MHz 1 CHANNEL CARRIER S A

(100 MKA B-818 GHz

hu REF 27.7 dBm ATTEN @ dB —38.658 dBm

12 dB/

POS PK

OFFSET
A7 .7
dB

DL
~41@3.
dBm

Emissions
within Limits

Spec =13
3 db below DL

CORA'D et l.‘

START 5.880 GHz STOP 13.P28 GHz
RES BW 3@ kHz VBW 38 kH2 SWP 15.8 sac

30IAE35 LIN00kd
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SC202170 G2BT RADIO TRANSMITTER APR. 17, 2002
SONIK TECHNOLOGIES. TECH/ENGR: AAL
FCC CFR 47 PART 2.1051 SPURIOUS EMISSIONS AT ANTENNA TERMINALS

FCC CFR 47 PART 24.133 (1){ii) 930.5 MHz 2 CHANNEL CARRIER FSK DATA

MKR 818.6 MHz
/LP REF 34.7 dBm ATTEN B dB —-32.80 dBm

19 dB/

POS PK

OFFSET
S4.7
dB

DL
—~4B.8
dBm

>

T

Emissions
within Limits

Spec =-13
3 db below DL See Det:
Next Pag

CORR'D

ak

START 3@ MHz STOP 1.PER GHz
RES BW 3@ kHz VBW 33 kHz SWP 2.91 sgec

€0-0.T20Z 'ON Hoday
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$€202170 G2BT RADIO TRANSMITTER APR. 17, 2002

SONIK TECHNOLOGIES. TECH/ENGR: AAL

FCC CFR 47 PART 2.1051 SPURIOUS EMISSIONS AT ANTENNA TERMINALS

FCC CFR 47 PART 24,133 (9(ii) 930.5 MHz 2 CHANNEL CARRIER MKR *FsBBARAGHZ
Ao REF 34.7 dBm ATTEN & doB —-38.880 dBm

18 dB/

POS PK

QFFSET
54.7
dB

DL
—-412.8
daB8m

Emissions
within Limlits

Spec=-13
2 db below DL

CORA'D " ol l N PR J YR il I

"

START 1.808 GHz STOP 2.48 GHz
RES BW 38 kHz vVBW 38 kHz SWP 3.8Q@ sac

30IAE35 LIN00kd
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8202170 G2BT RADIO TRANSMITTER

SONIK TECHNOLOGIES.

FCC CFR 47 PART 2.1051 SPURIOUS EMISSIONS AT ANTENNA TERMINALS

FCC CFR 47 PART 24.133 (1)(ii)

,LP REF 27.7 dBm

930.5 MHz 2 CHANNEL CARRIER

ATTEN & dB

APR. 17, 2002
TECH/ENGR: AAL

FSK DATA

MKR 3.722 GHz
—34.90 dBm

OFFSET

47 .7
dB

DL
-10.8

dBm

Emissions
within Limits

L3

Spec=-13
3 db below DL

COAR'D

ol

START 2.80 GHz
RES BW 30 kHz

VBW 38 kHz

STOP 5.80 @Hz
SWP 9.8 sec

30IAE35 LIN00kd
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SC202170 G2BT RADIC TRANSMITTER APR. 17, 2002
SONIK TECHNOLOGIES. TECH/ENGR: AAL
FCC CFR 47 PART 2.1051 SPURIOUS EMISSIONS AT ANTENNA TERMINALS

FCC CFR 47 PART 24.133 (1)(ii} 930.5 MHz 2 CHANNEL CARRIER FSK DATA
MKR 7.26P GHz
/—P REF 27.7 dBm ATTEN @ dB =38.080 dBm
|
18 dB/
POS PK
OFFSET
47 .7
dB
DL
-i8.8
dBm
Ermissions g -
within Limits
Spec=-13 |
3 db below DL
CORR'D
]
START §.88 GBH=z STOP 190.08 GHz
HES BW 33 kH=z VBW 38 kH=z SWF 15.08 sec

30IAE35 LIN00kd

€0-0.T20Z 'ON Hoday
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SC202170

G2BT RADIO TRANSMITTER

SONIK TECHNOLOGIES.

FCC CFR 47 PART 2.1051 SPURIOUS EMISSIONS AT ANTENNA TERMINALS

FCC CFR 47 PART 24.133 (1)(ii)

/-P REF 34.7 dBm

12 dB/
POS PK

OFFSET
54.7
dB

DL
-13.8
aBm -

D

940.5 MHz 2 CHANNEL CARRIER

ATTEN @

dB

APR. 17, 2002

TECH/ENGR: AAL

FEK DATA

MKR SE@7.9 MHz
-32.68 dBm

Emissions
within Limits

Spec=-13
3 db below DL

CORR"D

z W

ee Def;
ext Pag

..

START 30 MHz

HES BW 380 kHz

VBW 30 kHz

STOP 1.2808 GH=z

SWP 2.91

sac

30IAE35 LIN00kd

€0-0.T20Z 'ON Hoday




85C202170

SONIK TECHNOLOGIES.
FCC CFR 47 PART 2.1051 SPURIOUS EMISSIONS AT ANTENNA TERMINALS
FCC CFR 47 PART 24.133 (1)(ii) 940.5 MHz 2 CHANNEL CARRIER

/LP REF 35.5 dBm ATTEN 8 dB

GZ2BT RADIO TRANSMITTER APR. 17, 2002

TECH/ENGR: AAL

MKR {°558AgHz
-38.00 dBm

13 dB/

POS PK

OFFSET
55.5
(=i ]

DL.
—-16.8
dBm

>

Emissions
within Limits

Spec=-13
3 db below DL

CORR'D - el L rdaaind : '

ak

VBW 38 kHz

START 1.0 GHz
RES BW 38 kHz

STOP 2.80 BHz
SWP 3.80 sec

€0-0.T20Z 'ON Hoday
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SC202170 G2BT RADIO TRANSMITTER

SONIK TECHNOLOGIES.

FCC CFR 47 PART 2.1051 SPURIOUS EMISSIONS AT ANTENNA TERMINALS

FCC CFR 47 PART 24.133 (1)(ii)
/.P AEF 27.7 dBm

940.5 MHz 2 CHANNEL CARRIER
ATTEN & dB

APR. 17, 2002
TECH/ENGR: AAL

FSK DATA
MKR 3.761 GHz

-35.60 dBm

1@ dB/

POS PK

OFFSET

47 .7
dB

DL
-12.8

dBm

Emissions
within Limits

Spec=-13

3 db below DL

CORA'D

—h

START 2.28 GHz
RES BW 302 kHz

VBW 38 kHz

STOP 65.098 GHz
SHWP 8.98 sec

30IAE35 LIN00kd
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8C202170 G2ZBT RADIO TRANSMITTER

SONIK TECHNOLOGIES.

FCC CFR 47 PART 2.1051 SPURIOUS EMISSIONS AT ANTENNA TERMINALS

FCC CFR 47 PART 24.133 (1)(ii)

j-P REF 27.7 dBm

840.5 MHz 2 CHANNEL CARRIER

ATTEN @ dB

APR. 17, 2002
TECH/ENGR: AAL
FSK DATA

MKR 6.758 GHz
~-38.30 dBm

18 dB/

POS PK

OFFSET

47 .7
dB

DL
-16.2

dBm

CORR'D

Emisglons
within Limits

Spec=-13

3 db below DL

b

START 5.00 GH:z
RES BW 30 kHz

VBW 38 kHz

STOP 19.08 GH=z
SWP 415.8 sec

30IAE35 LIN00kd
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§$C202170

G2BT RADIO TRANSMITTER

SONIK TECHNOLOGIES.
FGC CFR 47 PART 2.1051 SPURIOUS EMISSIONS AT ANTENNA TERMINALS
FCC CFR 47 PART 24.133 (1)(ii)

/-P REF 34.7 dbBm

i@ dB/
POS PK

OFFSET
54.7
dB

DL
—-1i83.3
dBm

Emissions
within Limnits

Spac = -13
3 ¢db below DL

CORR'D

930.5 MHz 3 CGHANNEL CARRIER
ATTEN B dB

APR. 17, 2002
TECH/ENGR: AAL

FSK DATA
MKA 81@8.8 MHz
=31.70 dBm

Next F

AR

START 38 MHz

RES BW 3B kHz

VBW 38 kHz

STOP 1.0 GHz
SWP 2.81 sec

30IAE35 LIN00kd

€0-0.T20Z 'ON Hoday




$C202170 G2BT RADIC TRANSMITTER APR. 17, 2002

SONIK TECHNOLOGIES. TECH/ENGR: AAL
FCC CFR 47 PART 2.1051 SPURIOUS EMISSIONS AT ANTENNA TERMINALS

FCC CFR 47 PART 24.133 (1)(ii) 930.5 MHz 3 CHANNEL CARRIER - MR £S6E%¥HAGHz

/-P REF 34.7 dBm ATTEN 8 dB k -38.58 dBm

1@ dB/

POS PK

OFFSET
54.7
dB

DL
-410.0

aBm
>

Emisgions
within Lirmnits

Spec=-13
3 db below DL

CORR'D o L \ II St g Hllhﬂ ML AL 'FF“"]"' Y

h

START 1.88 GHz STOP 2.88 GHz
RES BW 380 kHz VBW 3@ kHz SWP 3.08 sec

€0-0.T20Z 'ON Hoday
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56202170

G2BT RADIO TRANSMITTER

SONIK TECHNOLOGIES.
FGC CFR 47 PART 2.1051 SPURIOUS EMISSIONS AT ANTENNA TERMINALS
FCG CFR 47 PART 24.133 (1)(ii)

hﬂ REF 27.7 dBm

18 dB/
POS PK

OFFSET

47 .7
dB

ou

—41@.9

dBm

Emissions

within Limits

Spec =-13

3 db helow DL

CORR'D

830.5 MHz 3 CHANNEL CARRIER

ATTEN @ dB

APR. 17, 2002
TECH/ENGR: AAL

FSK DATA
MKR 3.722 BHz
—~33.093 dBsm

1

i

START 2.88 GHz

RES BW 380 kHz

VBW 38 kHz

STOFP 5.88 GHz
SWP 9.0 sec

30IAE35 LIN00kd

€0-0.T20Z 'ON Hoday
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SC202170

G2BT RADIO TRANSMITTER

SONIK TECHNOLOGIES.
FCC CFR 47 PART 2.1051 SPURIOUS EMISSIONS AT ANTENNA TERMINALS
FCC CFR 47 PART 24.133 (1)(ii)

hu RAEF 27.7 dBm

ig dB/
POS PK

OFFSET
47 .7
dB

DL
—10.2
dBm

Emissions
within Linnits

Spec=-13
3 db below DL

CORR'D

930.5 MHz 3 CHANNEL CARRIER

ATTEN @ dB

APR. 17, 2002
TECH/ENGR: AAL

FSK DATA

MKR 8.670 GHz
—~-38.80 dBm

bk

START 5.08080 GHz

RES BW 38 kH=z

VBW 38 kHz

STOP 18.98 GHz
SWP 415.0 sec

30IAE35 LIN00kd
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8C202170

G2BT RADIO TRANSMITTER

SONIK TECHNOLOGIES.
FCC CFR 47 PART 2.1051 SPURIQUS EMISSIONS AT ANTENNA TERMINALS

FCC CFR 47 PART 24.133 (1)ii)

APR. 17,2002
TECH/ENGR: AAL

8940.5 MHz 3 CHANNEL CARRIER FSK DATA
MKR 887 .9 MH=z
/-F’ REF 34.7 dBm ATTEN B dB —-32.80 dBm

18 dB/
POS PK

OFFSET
B54.7
dB

DL
—-4145.8
dBm

Emissions
within Limits

Spec=-13
3 db below DL

CORR'D

Sogo Del
Next Pz

n

START 38 MHz

RES BW 30 kHz VBW 30 kH=z

STOP 1.000 GHz
WP 2.91% sac

30IAE35 LIN00kd

€0-0.T20Z 'ON Hoday
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$C202170 G2BT RADIO TRANSMITTER APR. 17, 2002

SONIK TECHNOLOGIES. TECH/ENGR: AAL
FCC CFR 47 PART 2.1051 SPURIOUS EMISSIONS AT ANTENNA TERMINALS

FCC CFR 47 PART 24.133 (1)(i) 940.5 MHz 3 CHANNEL CARRIER MKA FSEDEAGHZ
-37 .80 dbm

hu REF 35.5 dBm ATTEN @ dB
18 dB/

POS PK

OFFSET
855.5
dB

DL
-10 .3
dBm

>

T
(A1

Emissions
within Lirnits

Spec=-13
3 db below DL

CORR'D by » H""l PR AR i ol |I il i

k.

START 1.880 GHz STOP 2.080 8Hz
RES BW 3@ kH=z VBW 30 kHz SWP 3.08 sec

30IAE35 LIN00kd

€0-0.T20Z 'ON Hoday
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SC202170 G2BT
SONIK TECHNCLOGIES.

RADIO TRANSMITTER APR. 17, 2002
TECH/ENGR: AAL

FCC CFR 47 PART 2.1051 SPURIQUS EMISSIONS AT ANTENNA TERMINALS

FCC CFR 47 PART 24.133 (1)(ii)

/.P REF 27.7 dBm

940.5 MHz 3 CHANNEL CARRIER FSK DATA

MKA 3.761 GH2z

ATTEN 2 dB ~26.20 dBm

19 dB/

POS PK

OFFSET

47.7
dB

DL
-13.8

dBm

Emissions
within Limits

Spec=-13

3 db below DL

CORR'D b ioind dpudib

START 2.90 GHz

RES BW 30 KHz

STOP 5.80 GHz
VBW 30 kHz SWP 9.880 sec

30IAE35 LIN00kd
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5C202170

G2BT RADIO TRANSMITTER

SONIK TECHNOLOGIES.
FCC CFR 47 PART 2.1051 SPURIOUS EMISSIONS AT ANTENNA TERMINALS
FCC CFR 47 PART 24.133 (1)(ii)

/.P REF 27.7 dBm

1@ dB/
POS PK

OFFSET
47 .7
dB

DU
—-109.0
dBm

Emissions
within Limits

Spec =13

3 db below DL

CORR‘D

840.5 MHz 3 CHANNEL CARRIER
ATTEN B dB

APR. 17,2002

TECH/ENGR: AAL

MKR 8 9 GHz

-38.50 dBm

18-

START §5.882 GHz

RES BW 30 kH=z

VBW 38 kHz

STOP 10.08 GMz

SWP 15.9

30IAE35 LIN00kd
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SC202170

G2BT RADIO TRANSMITTER

SONIK TECHNOLOGIES.
FCC CFR 47 PART 2.1051 SPURIQUS EMISSIONS AT ANTENNA TERMINALS
FCC CFR 47 PART 24.133 (1)(ii)

/-P BEF 34.7 dBm

18 dB/

POS PK

OFFSET
54,7
dB8

DL
-12.6

dgBm D-
Emissions
within Limits

Spec=-13
3 db below DL

CORR‘D

APR. 17, 2002
TECH/ENGR: AAL

930.5 MHz 4 CHANNEL CARRIER FSK DATA
MKR 819.8 MH2z
ATTEN 8 dB -32.20 dBm

START 38 MHz

RES BW 3@ kHz

VBW 382 kHz

STOP 1.080 GH=z
SWP 2.91 sec

30IAE35 LIN00kd
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$C202170 G2BT RADIO TRANSMITTER

SONIK TECHNOLOGIES.

FCC CFR 47 PART 2.1051 SPURIOUS EMISSIONS AT ANTENNA TERMINALS
FCC CFR 47 PART 24.133 (1){ii) 930.5 MHz 4 CHANNEL CARRIER

APR. 17,2002
TECH/IENGR: AAL

MKA FSBEAMAGHZ
-37 .80 dBm
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/.P REF 34.7 dBm ATTEN B dB

12 dB/

POS PK

OFFSET

54.7
dB

DL
-16.0

daBm

Emissions
within Limits

Spec =13
3 db below DL

CORR'D

A,

START 1.98 GHz
RES BW 38 kHz

VBW 38 kHz

STOP 2.98 GHz

SWP 3.0208

sec

30IAE35 LIN00kd
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$C202170 G2BT RADIC TRANSMITTER APR. 17, 2002
SONIK TECHNOLOGIES. TECH/ENGR: AAL
FCC CFR 47 PART 2.1051 SPURIOUS EMISSIONS AT ANTENNA TERMINALS

FCC CFR 47 PART 24.133 (1)ii) 930.5 MHz 4 GHANNEL CARRIER FSK DATA

MKR 3.719 GHz
}F? REF 27.7 dBm ATTEN B dB -25.580 dBm

18 d8/

POS PK

OFFSET
47 .7

dB START

DL 2.09 GHz

—-418.8
cBm

LJ I}

Emissions
within Limits

Spec =13
3 db below DL

CORA'D mewmm

i

START 2.80 6Hz STOP §5.88 GHz
RES BW 38 KkH=z VBW 38 kHz SWFP 9.80 sac

€0-0.T20Z 'ON Hoday
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5C202170 G2BT RADIO TRANSMITTER

SONIK TECHNOLOGIES.

FCC CFR 47 PART 21051 SPURIOUS EMISSIONS AT ANTENNA TERMINALS

FCC CFR 47 PART 24.133 {1)(ii)

ﬁn AEF 27.7 dBm

930.5 MHz 4 CHANNEL CARRIER

ATTEN @ dB

APR. 17, 2002
TECH/ENGR: AAL

FSK DATA

MKA &.999 GHz
~39.50 dBm

12 dB/

POS PK

OFFSET

47 .7
aB

oL
-18.08

daBm

Emissions
within Limits

Spec =-13
3 db below DL

CORR'D

2k

STAAT 5.00 GH=z
RES BW 30 kHz

VBW 38 kHz

STOP 10.090 GH=z
SWP 15.0 sec

30IAE35 LIN00kd
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5C20217Q

G2BT RADIO TRANSMITTER

SONIK TECHNOLOGIES.

FCC CFR 47 PART 2.1051 SPURIOUS EMISSIONS AT ANTENNA TERMINALS

FCC CFR 47 PART 24.133 {1)(i)

APR. 17, 2002
TECH/ENGR: AAL

840.5 MHz 4 CHANNEL CARRIER FSK DATA
REF 84.7 dBm AT MKR S93.0 MHz
o TEN @ dB ~-32.28 dBm

18 dB/
POS PK

QFFSET
854.7
dB

pL
—12.8
dBm

_ Emissions
within Limils

Spec =-13
3 db helow CL

CORR'D

i

START 30 MHz

RES BW 380 kHz

VBW 38 kHz

STOP 1.000 GHz
SWF 2.94 sgec

30IAE35 LIN00kd
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SC202170 G2BT RADIO TRANSMITTER APR. 17, 2002
SONIK TECHNOLOGIES. TECHENGR: AAL
FCC CFR 47 PART 2.1051 SPURIOUS EMISSIONS AT ANTENNA TERMINALS
FCC CFR 47 PART 24.133 (1)if) 940.5 MHz 4 CHANNEL CARRIER FSK DATA
. MKR 1.588 GHz
hu BEF 35.5 dBm ATTEN O dB =37.78 dBm
i@ dB/
POS FPK
OFFSET
55.5
dB
DL
-12.0
dBm
Emissions
within Limits
Spec=-13
3 db below DL
CORR'D AU N o m” " h' " ‘ﬁl III '”” i le .
—iil
START 1.88 GH=z STOP 2.80 GHz
RES BW 38 kH=z VBIW 38 kHz SWHP 3.0 sec

30IAE35 LIN00kd
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8Cz202170 G2BT RADIO TRANSMITTER APR. 17, 2002
SONIK TECHNOLOGIES. TEGCH/ENGR: AAL
FCC CFR 47 PART 2.1051 SPURIOUS EMISSIONS AT ANTENNA TERMINALS

FCC CFR 47 PART 24.133 (1)(ii} 940.5 MHz 4 CHANNEL CARRIER FSK DATA
MKR 3.784 GHz
Ao REF 27.7 dBm  ATTEN O dB -23.18 dBm
1@ dB/
POS PK
OFFSET
47.7
dB
DL
-i2.0
dBm
Emissions 3 T }
within Limits
Spec=-13
3 dh below DL
|
CORR'D MMMWWWWNW
2k
START 2.98 BHz STOP 5.00 GHz
AES BW 30 kHz VBW 38 kHz SWP 9.08 sec

30IAE35 LIN00kd
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3202170

SONIK TECHNOLOGIES.
FCC CFR 47 PART 2.1051 SPURIOUS EMISSIONS AT ANTENNA TERMINALS

FCG CFR 47 PART 24.133 {1)(ii) 940.5 MHz 4 CHANNEL CARRIER

/-P REF 27.7 dBm

13 dB/
POS PK

OFFSET
a7.7
dB

DL
—40.0
dBm

Ermissions
within Limitg

Spec =-13

3 db below DL

CORR'D

START 5.88 GHz
RES BW 38

GZBT RADIO TRANSMITTER

ATTEN O dB

APR. 17, 2002
TECH/ENGR: AAL

FSK DATA
MKR 9.83% GHz

-38.88 dBm

VBW 38

KHZ

STOP 418.08 GHz
SWP 415.0 ssac

30IAE35 LIN00kd
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Report No. 202170-03

PRODLCT SERVICE
7 RADIATED EMISSION EQUIPMENT/DATA

The following data lists the significant emission frequencies, measured levels, correction factor (which includes cable and
antenna corrections), the corrected reading, and the limit.

See following page(s).

See test setup photos for radiated emissions test setup.
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T
Alan Laudzni K

REFORT Nor SC202170 TESTER: SPEC: F D0 24933
FCC 2.1053
CLUSTCOMER: Sanik Technologies TEST DIST: 3 Melers
EUT: G2BT Radio Transmiiler NPCS TEST SITE: Canyon 2
EUT MZOE: Teansmit 4 Chnl Carrer BICCONICAL Wiy
DATE: April 59, 2002 ERPEIRP Factor 7 LOG: NFA
NOTES: HORK: 251
above 1GHz RBW & VEWY 1 MHz for Pk; REYY <MHz and VEW 10Hz for AVG
below 1GH=: RBW & VBW 100 kHz for Pk; RBW 110kHz and VBW 10 for AVG
GF = Antenna Factor + Cable Loss - Preamplfler Gain — Presalector Logs
vbcala
FREG VERTICAL  |HORIZONTAL MAX LEVEL SPEC UMIT MARGIN g ml 2%
(MH2) (B v} {dBev) | CF Bam) [cBmid) {aBm) @B) = g Notes dBuVim | dBuvim
pk  av pk  av pk av pk av av |5 ~a
950.5 72.3 68 £5.3 | 53.2 9.2 5.8 -20.1 EQ 1 Fundameantal [Mid Band} 81.6 773
1861 434 3072 [ 408 | 296] 258 244 7.3 -13.0 =111 -24.5F 60 1 73.2 60.0
2r91.5 8.7 204 | 40.5 | 268.2 33.0 237 -39.1 -13.0 -10.7 | -26.1] 60 | 1.5 73.6 a8.4
3722 30.8 24.8 1405 [ 24.7 3.7 214 =36.9 -13.0 -84 |-23.5] 60 | 25 76.0 Ab.S
4652.5 2B.7 8.4 | 283 | 184 35.3 324 42,7 -13.0 -18.4|-29.7| &0 E] 65.0 64.7
5583 5.0 84 {285 [ 180] 387 -30.4 387 -13.0 -17.4 ] -26.7 nzise floor B7.0 57.7
B5513.5 350 3.5 1 3348 | 184 3.4 -25.3 -35.1 -13.40 ~123]-221 ngise fioor 72, 62.2
7444 329 238 | 341 | 236 40.5 -22.8 -33.3 -13.0 -9.8 | -20.3 noise fioor 74 64.1
83745 24 235 | 23681 238 41 8 =23.5 =31.7 =120 [ -130{-105]-187 noiee floor 73.6 5.7
9305 34 | 248 | 350 | 245| Az2 | 201 | -ab2 2130 | 130 74 [r.p naise floor 772 67.1
8405 68.6 51.2 | B9.1 | 616 9.3 =18.0 -26.6 60 | 1.25 Fundarmerntai (Mid Band) 784 70.9
1881 50.4 38.5 | 487 [ 379 0.0 =17.3 -28.9 -13.0 | 130 43 }-158] 60| .25 801 68.5
2821.5 40.8 | 277 | 4853391 33.1 14,7 -30.4 -120 | 13e|-1esl-1747 60 ] 3 82.7 7.0
3762 433 | 2r2 | 450|300 350 | -186 | 306 130 | 130 | -261]-17.6]) 80 | 2.5 818 868 |
A702.5 786 | 1BF | 285 | 186{ 064 | -da4 | =427 S13.0 | 1940 | -194 |20z nigize floar 5.0 552 |
5643 T4 i8.6 | 27.2 | 186 38.7 -31.2 -40.0 -13.0 | 13¢1]-18.2] -27 nokse flnar 8.1 57.3
3583.5 24 237 | 325 | 237 386 =263 =35.1 =130 | 130 [-13.5]-221 rolse floor 1.4 62.9 |
fo24 2.6 241 | 33.2 | 241 40.5 -23.5 -32.6 -13.0 | -13.0 | -10.5]| -18.6 rioise floor T3.8 64.7
8464.5 33.6 24.1 34 [ 244 FER: 214 -31.0 -13.0 | -13.0]|-842] 18 noise floor 7549 663
9405 357 245 | 33.0 | 243 4.5 -21.% -31.2 -13.0 | 130 | 86 |-18.2 noise floor 75.8 662

30IAE35 LIN00kd
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Report No. 202170-03

PRODLCT SERVICE

Field Strength Calculation

If a preamplifier was used during the Radiated Emission Testing, it is required that the amplifier gain must be subtracted from
the Spectrum Analyzer (Meter) Reading. In addition, a correction factor for the antenna , cable used and a distance factor, if
any, must be applied to the Meter Reading before a true field strength reading can be obtained. In the automatic
measurement, these considerations are automatically presented as a part of the print out. In the case of manual
measurements and for greater efficiency and convenience, instead of using these correlation factors for each meter reading,
the specification limit was modified to reflect these correlation factors at each frequency value so that the meter readings
can be compared directly to the modified specification limit. This modified specification limit is referred to as the "Corrected
Meter Reading Limit" or simply the CMRL, which is the actual field strength present at the antenna. The quantity can be
derived in the following manner:

Corrected Meter Reading Limit (CMRL) = SAR + AF + CL - AG - DC
Where, SAR = Spectrum Analyzer Reading
AF = Antenna Factor
CL = Cable Loss
AG = Amplifier Gain (if any)
DC = Distance Correction (if any)
Assume the following situation: A meter reading of 29.4 dBuV was obtained from a Class A computing device measured at
83 MHz. Assume an antenna factor of 9.2 dB, a cable loss of 1.4 dB and amplifier gain of 20.0 dB at 83 MHz. The final field
strength would be determined as follows:
CMRL =29.4 dBuV + 9.2dB = 1.4dB - 20dB/M - 0.0 dB
CMRL = 20.0 dBuV/M
This result is well below the FCC and CSA Class A limit of 29.5 dbuV/m at 83 MHz.

For the manual mode of measurement, a table of corrected meter reading limit was used to permit immediate comparison of
the meter reading to determine if the measure emission amplitude exceeded the specification limit at that specific frequency.
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Report No. 202170-03

PRODUCT SERVICE
8 FREQUENCY STABILITY EQUIPMENT/DATA
See following page(s).
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Report No. 202170-03

Test Specifications: FCC Part 24 NPCS

Report Mo, SC202170

Tast Methad:

FCC Part 2.1055 Fraguency Stabifity over
Valtage Variation at Room Temperature

FCC Part 24.135 (a) Frequency Stability

Test Area:
SR 2, Shielded Room, 12" x 24° % 10", Metal Chamber

EUT Dwsaription; G2BT Radio Transmitter NPGS

EUT POWER: 208 Vac 80 Hz

Frequency Band Freguency under Test -- Modulation

930 - 931 MHz
23 MHz
1 Channel Carrier
2 Channel Carrier
3 Channal Carrier
4 Channcl Carrier
940 - 941 MHz
940.5
MiHz
1 Channel Carier
2 Ghannel Carrier
3 Channel Carrier
4 Channel Cartier
NOTES:

The directional couplar provided 477 dB attenuation and was entered into the Spactrum Analyzer as an offset.
To provide variance of the power supply, the batiery backup function was disconnected. The supply for
control of the radio was isolated and provided with a separate 120 Vac line which was varied by plus

amd minug 16 % of 120 Vae.

Tasted By: A, Laudani

Reviewed by: Jim Owen

Tesat Equipment Uaed:
Prop. # Model Number
6495 hpBHGOB

Description
Spacirum Analyzer

Customer’s Test Equipment Used:

55825681403 Directional Coupler

TUV PRODUCT SERVICE 10040 Mesa Rim Road San Diego, CA 92121-2912

PRODUCT SERVICE
Photos taken? W Yes

Data: Apr. 17, 2002

Temperature: 22 degrees C

Alr Pressura: 100.9 kPa

Relative Humidity: 41 %
Limits = 0.0001%

115 %
B5% Power Power delta Complies
102 Vac 138 Vac
930499524 | 930400526 | 0.0000002%] VYes
930499528 | 030409518 | 0.0000011%] Yes
630480624 | 930409526 | -0.0000002%| Yoo
030499526 | 030499520 | 0.0DON0ONGESS Yes
102 Vac 138 Vac
930499521 | 930499519 | 0.0000002%]| Yos
0930409516 | 920499523 | -0.0000008%]  Yos
9304539526 { 930409525 | 0.0000001% Yea
930459522 | 92N450520 | 0.0000002%, Yes
Signature
(‘\ j—w— d/
: ) Signature
Manufacturar Serial Na. Cal. Dates
Hevdett Packard 23TMAGZ209 11713402
CelWave 192079-007 Vorified 4-4-04
Page 65
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SG202170 G2BT RADIO TRANSMITTER APR. 17,2002
SONIK TECHNOLQGIES. TECH/ENGR: AAL
FCC CFR 47 PART 2.1055 FREQUENCY STABILITY OVER VOLTAGE VARIATION AT ROOM TEMPERATURE FSK DATA
FCC CFR 47 PART 24.135 (A)  85% NOMINAL SUPPLY VOLTAGE 830.5 MHz 1 CHANNEL CARRIER

MKR 8938.499 528 MMz
/LP REF B7.7 dBm ATTEN 1@ dB 13.70 dBm

19 dB/

POS PK

OFFSET -
77.7
dB

CORR'D

— ! ]

CENTER 93@.499 53 MHz SPAN 1.00 KHz
RES BW 33 Hz VBW 180 Hz SWP 3.33 sec

30IAE35 LIN00kd
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SC202170 G2BT RADIC TRANSMITTER APR. 17, 2002
SONIK TECHNOLOGIES. TECH/ENGR: AAL
FCC CFR 47 PART 2.1055 FREQUENCY STABILITY OVER VOLTAGE VARIATION AT ROOM TEMPERATURE FSK DATA
FCC CFR 47 PART 24135 (A} 115% NOMINAL SUPPLY VOLTAGE  930.5 MHz 1 CHANNEL CARRIER

MKR 934d.499 528 MH=z
h:ﬂ REF 57.7 dBm ATTEN 1@ dB A13.20 dBm

— [ —

1@ dB/

FOS PK

OFFSET
7.7
ds

CORR'D

CENTER EB8383.498 53 MH=z
RES BW 20 H=z

SPAN 1.00 kHz
VEW 1800 Hz SWP 3.33 sec

30IAE35 LIN00kd
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5C202170 G2BT RADIO TRANSMITTER APR. 17, 2002
SONIK TECHNOLOGIES. TECH/ENGR: AAL
FCC CFR 47 PART 2.1055 FREQUENCY STABILITY OVER VOLTAGE VARIATION AT ROOM TEMPERATURE FSK DATA
FCC CFR 47 PART 24.135 (A) 85% NOMINAL SUPPLY VOLTAGE 930.5 MHz 2 CHANNEL CARRIER
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MKA 93Q.498 528 MHz
fpp REF_S7.7 dBm  ATTEN 40 d8 9.20 dam

e e e e
' i ¢ : 4 : i : : :

ig d8/ ! z ; ! ' :
. VU SO SO PN B S — ,___,.;:___.._._,_,‘._,_.. S S WO SR

POS PK

; ] ; : ; : i :

: : :. ; ; ! :

OFFSET | S RO AU SNUUE DRI RS SN S
77.7 i. ! ‘ 5 f _r-
as ? : : : :
U AU L SO g -

= ! z f T e e ]

SOUNDUGUUNE SUSNGHTON ST - S A S SR

CORAK/'L

CEMNTER S830. 499 53 MHz SP“H i B KHz

RES BW 33 H=z VB 408 H=z SWP 3.33 sec

B { B
e e B e b o e R e

30IAE35 LIN00kd
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8C202170 G2BT RADIO TRANSMITTER APR. 17, 2002
SONIK TECHNOLOGIES. TECH/ENGR: AAL
FCC CFR 47 PART 2.1055 FREQUENCY STABILITY OVER VOLTAGE VARIATION AT ROOM TEMPERATURE FSK DATA
FCC CFR 47 PART 24,135 (A) 115% NOMINAL SUPPLY VOLTAGE  930.5 MHz 2 GHANNEL CARRIER

MER 938.498 518 MH=

L REF 87.7 dB8m ig a3 8.282 dBm

) )
1 dB8s /- ; : ! : :

ATTEN
OFFSET  tooo o

77.7
dio

CORR'D

CEMTER 238. 489 53 MHz
RES 8% 30 e Vaw 108 e SWPE 3.33 sec

ke A

SPAM 4.00 Mz

30IAE35 LIN00kd
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SC202170 G2BT RADIO TRANSMITTER

SONIK TECHNOLOQGIES.

FCC CFR 47 PART 2.1055 FREQUENCY STABILITY OVER VOLTAGE
FCC CFR 47 PART 24.135 (&) 85% NOMINAL SUPPLY VOLTAGE

i

REF B7.7 dBm ATTEN 4180 dB

APR. 17, 2002
TECH/ENGR: AAL
VARIATION AT ROOM TEMPERATURE  FSK DATA
930.5 MHz 3 CHANNEL CARRIER

MKR 9303.488 524 MHz
8.28 ds8m

e o o s A8 o A A oo e e 1o e e e g e o s
5 Rl T T ! 1 ] i ? 1
ig dB3.” i - ; { ! ; 5
: i H i i i !
L S JPUEON FEO N : e, - . - . f ___:
a s : : ; - ' ‘: . evam i oo
POS PK ! : : i ' : 2 ; i
: E ‘ . ' {
: ; ! { ! ! ; I: | !
OFFSET ! 5 e *ESSN USRS USSR SR SU S N
7.7 | ! g ; E i | E | |
: : ¢ i i r i t i i
ds % 5 : : ? é : ; i i
: - : s o _ﬁ_.,_,_h?._ ? ___E t _,w_g,a ____...,_,m__,%_, e
5 5 , f % : t j | :
; : : : ) s ’.: ’: :
{ i : : : : ; i :
e . ot S 2o e s 8t s i e e e e e I S SR ._,_.hi-_n._ e «1 o e e et _:_v - i
: ! : : pT—
? : ? : : i ‘ : ‘ ‘
5 ! : : i i ; ,
BN UL SR | e 4 i et e e : =4
: | ! - e A
: i i 3 i ! : i
: i i i : ; | : i !
i ! i i i i o E '
e frr e 1 R O | N e --n-%«-u—-m it ot
i : ; - : i :
: : : H ' : ;
z : i : :
; £ : : H H i ;
——e __.__._‘_,.,...;..,,.._,,..._..,_w_.._w.‘?,,.._h. O NV U ...g. : e ..—_-J...u.;;m..m —,-..-“.-WJ-_....; i i
3 A 1 H i
CORR'D | ; : f :
E : : f ;
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SC202170

G2BT RADIO TRANSMITTER

SONIK TECHNOLOGIES.
FCC CFR 47 PART 2.1055 FREQUENCY STABILITY OVER VOLTAGE VARIATION AT ROOM TEMPERATURE FSK DATA

FCC CFR 47 PART 24.135 (A)

‘IZC,? FIEF" _ 857, '? dB"n

1@ d8/
POS PK
QFFSET

77T
o]

CORR"D

CENTER 89308

115% NOMINAL SUPPLY VOLTAGE

ATTEN 10 dB

e e = g

APR. 17,2002
TECH/ENGR: AAL

930.5 MHz 3 CHANNEL CARRIER

MKR 830.489 528 MHz
7 .98 dBm
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L4889 53 MHz

HES BW 30 M=z YB8W 100

Hz SHP 3.33

CENSIUNUES NN NUURUSPN EUNUDRINE SR SIS N S i

:
EIEEENRY. NP

SPAM 1.08 kHz
sec
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5C202170

G2BT RADIO TRANSMITTER

SONIK TECHNQOLOGIES.
FCC CFR 47 PART 2.1056 FREQUENCY STABILITY OVER VOLTAGE VARIATION AT ROOM TEMPERATURE © FSK DATA
930.5 MHz 4 CHANNEL CARRIER

MKA 9308.493 528 MHz

FCC CFR 47 PART 24.135 (A)

fy; REF_57.7 dBm  ATTEN 10 dB 9.80 dBm
k i ] S S R — ;
18 o8/ | ? | ; : i % :
i 5 ! i " . |
POsS PK | ; ; ; ; : §
z
OFFSET L . SR S 3 1 SR S
77.7 | | ] § '
ds ! : : ! ! 2
T T ’"”“
|
I ; S A
» —t :
i :
! "i_
| |
CORA "D

CENTER 930

85% NOMINAL SUPPLY VOLTAGE

APR. 17, 2002
TECHENGR: AAL

HAES BW 38

. 489 53 MHz

Hz VBW

i st s U ot 4 g Y s A

4

Tk
i i
i i

SPAMN 1.08 KHz

SWP

3.33 sec
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$C202170 G2BT RADIO TRANSMITTER APR. 17. 2002
SONIK TECHNOLOGIES. TECH/ENGR: AAL
FCC CFR 47 PART 2.1055 FREQUENCY STABILITY OVER VOLTAGE VARIATION AT ROOM TEMPERATURE  FSK DATA

FCC CFR 47 PART 24135 (A)  115% NOMINAL SUPPLY VOLTAGE  930.5 MHz 4 CHANNEL CARRIER

MKR 930.488 520 MHz

A REF__S7.7 dBm _ ATTEN 10 0B S.42 dBm
™ T T ' T
10 B/ i i E
POS PK § L i | :
: E ;
OFFBET i . i ; -
77.7 ; | | ;
o8 : * ; i i
i l _______ . % ~ .
| ! _’ *
CORRA’D § ‘ :
b '] |
i 1 i !
i I i JR——: . l o k. .,.,L P
CENTER 930.498 53 MHz SPAN 1.88 kHz
RES BW 38 Hz VBW 108 Hz SWP 3.33 sgec
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5G202170 G2BT RADIO TRANSMITTER APR. 17, 2002
SONIK TECHNOLOGIES. TECH/ENGR: AAL
FCC CFR 47 PART 2.105% FREQUENCY STABILITY OVER VOLTAGE VARIATION AT ROOM TEMPERATURE FSK DATA
FCC CFR 47 PART 24.135 (A)  85% NOMINAL SUPPLY VOLTAGE 840.5 MHz 1 CHANNEL CARRIER

MKR S8468.499 5241 MHz
}L,P REF &7.7 dBm ATTEN 18 dB 18.78 dBm

189 dB/ .

FPOS PK

OFFSET
77.7
dB

CDRAR'D

CENTER 940.489 51 MH=z SPAN 1.82 kHz
HES BW 38 Hz VBW 108 Hz SWP 3.33 sec
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€0-0.T20Z 'ON Hoday




79€0 9¥S 898 XVd 666€ 975 858 duoyd ZT6¢-TZTC6 VO ‘Obalg uesS peoy wiy essiN 000T IDIAYIS LONAOHUd ANL

0'T ON'A9Y
G/ abed

§C202170 G2BT RADIO TRANSMITTER APR. 17, 2002
SONIK TECHNOLOGIES. TECH/ENGR: AAL
FCC CFR 47 PART 2.1055 FREQUENCY STABILITY OVER VOLTAGE VARIATION AT ROOM TEMPERATURE FSK DATA
FCC CFR 47 PART 24.135 (A) 115% NOMINAL SUPPLY VOLTAGE  940.5 MHz 1 CHANNEL CARRIER

MKR S48.488 519 MHz

@D REF B7.7 dBm ATTEN 12 cB i8.482 dBm

CORR'D

ik

CENTER 948.488 51 MHz
AES BW 3@ Mz

SPAN 4.8 kH2z
VBW 1318 Hz SWP 3.33 sec
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8C202170 GZBT RABDIO TRANSMITTER APR. 17, 2002
SONIK TECHNOLOGIES. TECH/ENGR: AAL
FCC CFR 47 PART 2.1055 FREQUENCY STABILITY OVER VOLTAGE VARIATION AT ROOM TEMPERATURE  FSK DATA
FCC CFR 47 PART 24.135{A} 85% NOMINAL SUPPLY VOLTAGE 840.5 MHz 2 CHANNEL CARRIER

MKR S40.498 516 MH=z

/LP AEF 57.7 dBm ATTEN 18 dB ' 12.83 dBm

18 aB/

POS PK

OFFSET
77.7
dB

CORR'D

| R l

| l” T '
sh_
CENTER 948.48989 51 MH=z S5PAN 1.090 kH=z
HES BW 38 H=z VBW 183 Hz SWP 3.33 sec
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5C202170

SONIK TECHNOLOGIES.

G2BT RADIO TRANSMITTER APR. 17, 2002
TECH/ENGR: AAL

FCC CFR 47 PART 2.1055 FREQUENCY STABILITY OVER VOLTAGE VARIATION AT ROOM TEMPERATURE FSK DATA
FCC CFR 47 PART 24.135 (A) 115% NOMINAL SUPPLY VOLTAGE  940.5 MHz 2 CHANNEL CARRIER

/.P HEF

18 dB/
POS PK
OFFSET

77 .7
dB

CORR'D

CENTER 946.488 51 MHz

MKR 848.498 523 MHz

57.7 dBm ATTEN 18 dB 12.28 dBm

3

T

SPAN 1.0 kHz
RES BW 38 Hz vBwW 100 Hz SWP 3.33 sec
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SONIK TECHNOLOGIES. ?Q;ﬂéﬁéﬁ? AAL

FCC CFR 47 PART 2.1056 FREQUENCY STABILITY OVER VOLTAGE VARIATION AT ROOM TEMPERATURE  FSK DATA
FCC CFR 47 PART 24135 (A) 85% NOMINAL SUPPLY VOLTAGE 940.5 MHz 3 CHANNEL CARRIER

MKR 94B.4898 525 MHz

fF7 HEF 57.7 dBm ATTEN 10 dB 1@ .32 dBm
1@ dB/
POS PK
OFFSET
77.7
dB
- ﬂ\\ 4
CORR'D
|
l'u'l I
| . |
CENTER 94@.498 51 MHz SPAN 1.88 kHz
BRES BW 38 H=z VBW 1808 Hz SWP 3.33 sec
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8202170 GZBET RADIO TRANSMITTER APR. 17, 2002
SONIK TECHNOLOGIES. TECH/ENGR: AAL
FCC CFR 47 PART 2.1055 FREQUENCY STABILITY OVER VOLTAGE VARIATION AT ROOM TEMPERATURE FSK DATA
FCC CFR 47 PART 24.135 (A) 115% NOMINAL SUPPLY VOLTAGE  940.5 MHz 3 CHANNEL CARRIER

MKR 948.498 525 MHz
1?3 REF 8&7.7 dBm ATTEN 12 dB i3 .48 dBm

18 dB/

POS PK

OFFSET
77 .7
dB

CORR'D

CENTER 848.4898 541 MHz

SPAN 1.@88 kHz
RES BW 328 Hz

VBW 1808 Hz SWP 3.33 sec
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8G202170 _ G2BT RADIO TRANSMITTER

SONIK TECHNOLOGIES. ?Eﬁ.q}égé”é’? AAL
FCC CFR 47 PART 2.1055 FREQUENCY STABILITY OVER VOLTAGE VARIATION AT ROOM TEMPERATURE  FSK DATA
FCC CFR 47 PART 24.135 (A)  85% NOMINAL SUPPLY VOLTAGE  840.5 MHz 4 CHANNEL CARRIER

MKRB 940,499 522 MHz
jP REF §57.7 dBm ATTEN 18 dB i12.1@2 dBm

16 cB/

POE PK

OFFSET
77.7
dB

CORR'D

| | L
CENTER S948. 489 51 MHzZ
: RES BW 3@ Hz

SPAN 1.80 kHz
VBW 128 H=z SWP 3.33 sec

30IAE35 LIN00kd
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8C202170
SONIK TECHNOLOGIES.

G2BT RADIO TRANSMITTER

APR. 17, 2002
TECH/ENGR: AAL

FCC CFR 47 PART 2.1055 FREQUENCY STABILITY OVER VOLTAGE VARIATION AT ROOM TEMPERATURE  FSK DATA

FCC CFR 47 PART 24.135 (A)

115% NOMINAL SUPPLY YOLTAGE

ATTEN 418 dB

940.5 MHz 4 CHANNEL CARRIER
MKR

S840 .4898 528 MHz

fp FEF__57.7 dBm 12.30 dBm
18 dB/
b t’i&iMWiMﬂ!ﬂ!ﬁW

CENTER 94@.498 51 MHz
RES BW 38 Hz

VBW 182 Hz

SPAN 1.P@ kHz
SWP 3.33 sec
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Report No. 202170-03

PRODLCT SERVICE
ATTESTATION STATEMENT

GENERAL REMARKS:

SUMMARY:

All tests were performed per FCC Part 2, Paragraphs 2.1046; 2.1049; 2.1051; 2.1053; 2.1055 and Part 24, Paragraphs
24.131; 24.132(c); 24.133(a)(ii); 24.133(1)(ii); 24.135(a).

W - Performed
The Equipment Under Test
W - Fulfills the requirements of FCC Part 2, Paragraphs 2.1046; 2.1049; 2.1051; 2.1053; 2.1055 and Part 24, Paragraphs

24.131; 24.132(c); 24.133(a)(ii); 24.133(1)(ii); 24.135(a).

- TUV PRODUCT SERVICE, INC. -

Responsible Engineer:

A

Alan Laudani
(EMC Engineer)
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